080 A48 Yo,

S

7 s HARDWOQD PLYWOOD & VENEER ASSOCIATION
] LABORATORY AND TESTING SERVICE
43

P.0. Box 2789, Raston, Virginla 20195-0769 L.S.A. 1825 Michael Faraday Drive, Reston, Virginia 20190-5350  TELEPHONE 703-435-2000 FAX 703-435-2537

\RINEDg

f} TEST NUMBER T-12240 (Page 5 of 7) DATE OF TEST 04/05/2007

IX. TEST RESULTS

Test results calculated on the basis of the areas under the curves
of flame sEread distance and smoke developed versus time are provided
in the table below for calibration materials and for:

PolyBak PB69

Flame Spread | Smoke Developed

Material Description Index Index
High Density Inorgaﬁic
Reinforced Cement Board 0 0
Red 0Oak Flooring 100 100
T-12240 20 20

5,

d ) OBSERVATIONS: Burned through to 5 feet.

REMARKS: The sample consisted of 1 piece, 24 feet long.

CONCLUSIONS: Based on one test, the Flame Spread Index, calculated
according to ASTM E 84, meets Class A (Class I) - 25 or under flame

spread.
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